
Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2018.23207

Presented at the 13th Conference on Microcontaminants in Human Environment, 4–6 December 2017, Czestochowa, Poland.
1944-3994/1944-3986 © 2018 Desalination Publications. All rights reserved.

* Corresponding author.

134 (2018) 281–288
December

Removal of organic pollutants and surfactants from laundry wastewater 
in membrane bioreactor (MBR)

Sławomira Beringa,*, Jacek Mazura, Krzysztof Tarnowskia, Natalia Dąbkowskaa, 
Magdalena Janusa, Sylwia Moziab, Antoni Waldemar Morawskib

aFaculty of Civil Engineering and Architecture, West Pomeranian University of Technology, al. Piastów 50, 70-311 Szczecin, Poland; 
emails: slawomira.bering@zut.edu.pl (S. Bering), jacek.mazur@zut.edu.pl (J. Mazur), krzysztof.tarnowski@zut.edu.pl (K. Tarnowski), 
natalia.dabkowska@zut.edu.pl (N. Dąbkowska), magdalena.janus@zut.edu.pl (M. Janus) 
bFaculty of Chemical Technology and Engineering, Institute of Chemical Technology and Environment Engineering, 
West Pomeranian University of Technology, ul. Pułaskiego 10, 70-322 Szczecin, Poland; 
emails: sylwia.mozia@zut.edu.pl (S. Mozia), antoni.morawski@zut.edu.pl (A.W. Morawski)

Received 18 Janaury 2018; Accepted 26 September 2018

a b s t r a c t
This research carried out membrane bioreactor (MBR) pilot plant tests on the treatment of industrial 
laundry wastewater as well as making an analysis of MBR pilot plant operational conditions. The 
experiments were carried out in-place at the large-scale industrial laundry in Poland with usage of real 
wastewater. The MBR pilot plant used worked under aerobic conditions. The laundry wastewater, con-
taining mainly surfactants and impurities originating from washed fabrics, was supplemented with 
a solution of urea to increase nitrogen content and a solution of acid to adjust pH. Daily flow of raw 
wastewater was equal to 0.25–0.5 m3/d and hourly flow was equal to 13–25 L/h. The removal efficiency 
of organic pollutants, determined as 5-d biochemical oxygen demand and chemical oxygen demand, 
amounted to 95%–98% and 89%–94%, respectively; whereas in the case of other parameters, it was 
32%–84% for total N, 55%–71% for total P, 94.5%–99.5% for anionic surfactants, and 98.8%–99.4% for 
nonionic surfactants. The quality of the purified wastewater meets the legal requirements regarding 
the standards for wastewater discharged to the environment. However, due to the hydraulic insta-
bility and short failure-free periods of membrane operation, the investigated system needs further 
optimization to be used for industrial laundry wastewater treatment plant.

Keywords: Laundry wastewater; Membrane bioreactor (MBR); Surfactants

1. Introduction

Chosen laundry is a large industrial laundry localized in 
Nowe Czarnowo, nearby Szczecin city (Poland). The laundry 
washes about 80 tons of linens and generates a daily average 
of about 600 m3/d of industrial wastewater. The maximum 
wastewater flow is registered at a level of 800 m3/d.

A significant part of industrial laundry running 
costs result from wastewater treatment and discharging. 
Continuous increases in the regulated discharging fee within 

communal sewage systems, as well as expansion of laundries, 
mean that there is a greater need to analyze the potential for 
wastewater management system improvements.

Laundry wastewater may be biodegradable, but this 
depends on the level of impurities; which is, in turn, related 
to the type of washing [1]. To analyze the removal of sur-
factant, as a specific laundry pollutant, membrane bioreac-
tor (MBR) wastewater treatment technologies were tested. 
MBR technology is a combination of the conventional bio-
logical sludge process, combined with a microfiltration (MF) 



S. Bering et al. / Desalination and Water Treatment 134 (2018) 281–288282

or ultrafiltration (UF) membrane system [2]. For treatment 
of laundry wastewater containing surfactants, both aero-
bic [3–8] and anaerobic [9] membrane reactors were used. 
Nicolaidis and Vyrides [3] achieved 99% efficiency in the 
removal of turbidity as well as total solids and 70%–99% 
efficiency in the removal of chemical oxygen demand (COD) 
in a full-scale submerged aerobic MBR (9 m3) used for laun-
dry wastewater treatment [3]. The MBR pilot plant, with 
submerged plate and frame MF membranes as the princi-
pal treating unit, has been successfully tested over a period 
of 5 years in a laundry located in Darmstadt, Germany. The 
average COD and total organic carbon removal efficiency 
in the MBR reactor with immersed Kubota membranes was 
higher than 90%. Part of the MBR permeate is subsequently 
treated using reverse osmosis filtration [4,5]. In another 
research study, a submerged MBR with a cross-flow MF 
membrane (pore nominal diameter of 0.4 μm) was used. 
The treatment of an anionic surfactant-rich wastewater by a 
powerful Citrobacter braakii strain was investigated in a large-
scale MBR [6]. The anionic surfactant concentration in the 
permeate varied from 0 to 40 mg/L. After 2 months of run-
ning, the permeate flux slightly decreased. González et al. 
[7] reported treatment of wastewater containing anionic and 
nonionic surfactants using different methods. Higher effi-
ciency was obtained when a pilot plant MBR was used in 
comparison with a full-scale wastewater treatment plant 
(WWTP) with a conventional activated sludge system [7]. 
MBR technology was also used for the treatment of sludge 
obtained in the textile industry [8]. An MF membrane with 
a nominal pore diameter of 0.2 μm was used. The COD 
removal efficiency was 92%, and total suspended solids 
removal efficiency was 99.5%. Treatment of wastewater pol-
luted by anionic surfactant (linear alkylbenzene sulfonate 
[LAS]) in a submerged anaerobic MBR was investigated in 
a 243-d operation. Addition of LAS decreased COD removal 
and biogas production rate [9].

Along with treatment efficiency, membrane fouling and 
water flux decline are very important issues in MBR applica-
tion. This is the main limitation in the use of full-scale reactors 
[2,10]. A fouled membrane needs chemical cleaning, which 
increases the cost of reactor maintenance. The frequency of 
chemical cleaning depends on the feed pretreatment pro-
cesses used, and these are mainly concerned with the removal 

of suspended solids. Hoinkis and Panten [4] and Hoinkis et 
al. [5] used sieve and screen with a mesh size of 200 μm while 
Nicolaidis and Vyrides [3] used parabolic fine screen mesh of 
size 1.0 mm [3]. Sieving followed by coagulation–flocculation 
and clarification were used by Lubello et al. [8]. Alternatively, 
low-fouling membranes were proposed by Deowan et al. [11] 
and modificated with TiO2 membrane proposed by Szwast 
and Polak [12].

The aim of the research described in this paper was the 
evaluation of the performance of MBR during treatment of 
real industrial laundry wastewater, as well as the analysis of 
the MBR pilot plant operational conditions. A pilot-scale test 
was carried out in-situ in the laundry with the usage of real 
laundry wastewater.

2. Materials and methods

The research was conducted in a period from October 
to December in 2015. During the investigations, a pilot-scale 
MBR WWTP (Veolia), fed with the real laundry wastewater, 
was used.

2.1. Materials and equipment

The pilot plant was continuously fed with wastewater 
pumped from a 350 m3-volume equalization tank situated in 
the laundry. The equalization tank also collects wastewater 
from the regeneration processes of ion exchangers used for 
softening of the water. The contribution of that wastewater, 
which is polluted mainly by chlorides, is at a level of a few 
percent of total wastewater volume. The wastewater has been 
mechanically pretreated on a sieve and cooled down to the 
temperature of about 40°C. The washing processes in the 
laundry involve wet washing at temperatures to a maximum 
of 90°C. The wastewater is mainly polluted by the impuri-
ties washed out from linens as well as washing and auxiliary 
agents. Surfactants used in the laundry fulfill the criteria for 
biodegradation in the European regulation on detergents 
(Regulation EC no. 648/2004) [13]. The values of raw waste-
water quality indicators are presented in Table 1.

The MBR pilot plant applied in the research consisted 
of biological reactors (three aerated chambers, installed in 
series, 200 L each), a 30-L separated membrane reactor and 

Table 1
Quality of the mechanically pretreated laundry raw wastewater (sampling period: 10.2015–12.2015)

No. Parameter/indicator Allowable limit Value
Maximum Minimum

1 pH 6.5–9.5 8.7 7.6
2 Total suspended solids (TSS), mg/L 35 180 140
3 Chlorides, mg P/L 1,000 510 375
4 Total phosphorus, mg N/L 2 8.47 4.20
5 Total nitrogen, mg/L 30 20.00 8.75
6 Anionic surfactants, mg/L 5 8.96a 7.00a

7 Nonionic surfactants, mg/L 10 65.60a 53.60a

aResult according to the standard methods of surfactants determination (anionic surfactants EN 903 standard: determination of anionic 
surfactants by measurement of the methylene blue index MBAS; ISO 7875-2 standard: determination of non-ionic surfactants using 
Dragendorff reagent) [16].



283S. Bering et al. / Desalination and Water Treatment 134 (2018) 281–288

auxiliary reagents dosing station. Raw wastewater flowed 
into a biological reactor (hourly flow 13–25 L/h, daily flow 
0.25–0.5 m3/d) was then pumped to the membrane reactor 
(125 L/h). The scheme for the used MBR pilot plant is pre-
sented in Fig. 1.

The polyvinylidene difluoride UF membrane with 
nominal membrane surface area of 0.93 m2, nominal 
pore size of 0.04 μm, and outer/inner fiber diameter of 
1.9 mm/0.8 mm (ZeeWeed 10 membrane module, GE Water & 
Process Technologies) was installed in the membrane reactor. 
The reactor worked in filtration, relaxation, and back-pulsing 
phases. The filtration cycle lasted for 350 s with air scour-
ing and transmembrane pressure equal to approximately 
–0.05 bar. The relaxation phase lasted for 90 s and was 
followed by a 5 s of back-pulsing (with permeate).

The wastewater plant inflow was controlled by 
wastewater level in the bioreactor chambers. In the filtration 
phase, the outflow of purified wastewater was balanced 
by the raw wastewater inflow to maintain a steady level of 
wastewater in the bioreactors chambers. An internal recircu-
lation of 25–50 L/h from the third to the first chamber of the 
biological reactor was applied, resulting in wastewater mix-
ing in the chambers of the bioreactor. The excess sludge was 
periodically removed from the plant. The wastewater plant 
hydraulic retention time was equal at 12–24 h. The organic 
loading rate was equal at 0.625–0.958 kg CODCr/m3/d.

The source of an acclimated activated sludge, used 
for starting up of the pilot plant (600 L of biological cham-
bers in total volume), was a municipal WWTP in Gryfino 
(Poland). The sludge used for inoculation originated from 
WWTP which is working with a mixture of municipal sew-
age and the investigated laundry wastewater. The sludge 
(160 L) containing ca. 15 g/L of dry mass was taken from the 
WWTP thickener and then it was sieved (1 mm sieve). After 
the starting-up period of the pilot MBR, the mixed liquor 
suspended solids were maintained at a level of 7–11 kg/m3.

To improve efficiency of a biological treatment, the urea, 
as a nitrogen source, was dosed to the wastewater. A com-
mercial product Ad-blue™ solution (32.5% by mass of urea 
content), containing 165.3 g/L of nitrogen, was used. The 
required dose of nitrogen was equal to 5 mgN/L, which is 
related to the added Ad-blue™ flow equal to 2 mL/min.

The pH of raw wastewater varied from 7.6 to 8.7 and, 
because of technological requirements concerning mem-
brane, the pH was maintained at 7.7. The pH adjustment 
was achieved by automated dosing of 10% solution of H2SO4. 
The pH sensor was placed in the biological reactor, and 
10 mL/min of acid was dosed until the pH dropped below 